
www.profix.com.pl
 

TK1500 VMS12574  

 PILARKA STOŁOWA DO DREWNA

 WOOD TABLE SAW

 НАСТОЛЬНАЯ ЦИРКУЛЯРНАЯ ПИЛА

2020-02-03

18



Part 

No
Art No Pc    EN          Description    PL                   Opis    RUS          Описание

1 self-tap screw ST4.2x16C-F

2 motor rear cover

3 carbon brush caps

4 YTK50004 Carbon brushes Szczotki węglowe Угольные щетки

5 carbon brush holders

6 carbon brush supports

7 small inductor

8 motor housing

9 scerw M5X25

10 YTK50010 Stator Stojan silnika Статор электродвигателя

11 washer 5

12 spring washer 5

13 screw M5X75

14 baffle

15 rubber bearing housing

16 ball bearing 627-Z

17 YTK50017 Rotor Wirnik silnika Якорь электродвигателя

18 ball bearing 6000-2Z

19 locking nut M6

20 special screw

21 bolt M6X12

22 spring washer 6

23 movable bolt

24 locking nut

25 pipe for finalizing the design

26 the first supporting board

27 spring round pin 8X88X1

28 bolt M6X85

29 gear housing

30 right extraction elbow

31 left extraction elbow

32 YTK500OT inner guard Osłona tarczy Защита диска

33 short extraction pipe

34 locking nutM5

35 cover

36 spring washer

37 ball bearing 619/8-2Z

38 bolt M6X12

39 YTK50039 Big gear Koło zębate Колесо зубчатое

40 screw M5X10

41 YTK50041 Output spindle Wrzeciono Шпиндель

42 YTK50042 Woodruff key 4X4X12
Klin wrzeciona (wpust 

czółenkowy)

Шпонка сегментная 

полукруглая

43 safety protection board

44 ball bearing 6003-Z

45 bearing housing

46 orientation part on spindle

47 screw M5X16

48 adjustable washer

49 screw M6x12

50 wavy spring washer 45

51 adjustable board

52 ringent spring washer

53 rotatory board



54 riving knife fixed board

55 spring washer 6

56 bolt M6X12

57 riving knife

58 pin

59 bolt M8X18

60 outer flange washer

61 YTK150PT Outside flange Podkładka zewnętrzna tarczy Наружный фланец диска

62 Saw blade Ø250mm Piła tarczowa Ø250mm Диск пильный Ø250мм

63 YTK150PT Inner flange Podkładka wewnętrzna tarczy Внутренний фланец диска

64 backstop for spindle    45

65 guard connection board

66 locking nut M6

67 pin

68 fixed board

69 ringent spring washer

70 long extraction pipe

71 locking nut A

72 rubber jacket

73 locking base

74 screw M5X10

75 upper rubber feet

76 connection 

77 extraction bag connection

78 locking nut B

79 left board

80 rear board

81 rivet 

82
rear connection board for 

machine box

83 compacted board B

84
front connection board for 

machine box

85 locking nut M6

86 compacted board  A

87 left/right working table

88
rear connection board for 

working table 

89 middle working table

90
front connection board for 

working table 

91 left/right working table

92

93

94

95 right board

96
rip fence displacement 

indication

97 switch nether box

98 self-tap screwst4.2x16

99 spring washer4

100 washer 4

101 big inductor 

102

103 YTK150ZT terminal block Zabezpieczenie termiczne Термопредохранитель

104 capacitor

105 cable fixed board



Part 

No
Art No Pc    EN          Description    PL                   Opis    RUS          Описание

106 motor cable

107 power cable

108 cable jacket

109 switch upper box

110 self-tap screwST4.2x16

111 YTK50111 Еlectromagnetism switch Włącznik Включатель

112 the first switch cover

113 D-shape bolt

114 self-tap screwST2.9X10

115 self-tap screwST2.9X12-C-F

116 switch block

117 gear

118 rack

119 rotary board

120 front board

121

122 locking nut M6

123 washer 6

124 spring washer 6

125 spring round pin 4X13

126 angle indication

127 push button

128 rotary handle

129 angle locking handle jacket

130 angle locking handle

131 angle locking handle cover

132 pointer

133 screw M4X12

134 wheel handle 

135 screw M6X60

136 nut M6

137 screw M6X20

138 wheel  

139 wheel spindle

140 pipe for finalizing the design

141 locking nut M6

142 locking nut M6

143 wavy spring washer 10

144 bolt M6X12

145 the second supporting board

146 locking nut M6

147 bolt M6X20

148 screw M6X12

149 screw M5X8

150 spring washer 5

151 washer 5

152 angle pointer

153 scerw M5X20

154 bolt M6X85

155 pointer fixed piece

156 nut M6

157 small backing block

158 the third supported board



159 spindle

160 scerw M6X40

161 nut M6

162
the second push stick fixed 

board

163
the first push stick fixed    

board

164 boltM5x40

F11 upper long beam

F12 nether short beam

F13 nether long beam

F14 bolt M6X12

F15 upper short beam

F16 support feet

F17 nut M6

F18 nether rubber feet

F21 push stick

F22 hook spanner

F23 spanner

F31 scale fence

F310 screwM4X6

F311 washer 4

F312 washer 4

F313 scale pointer

F32 blot M6X25

F33 the left cover of scale fence

F34 fixed knob

F35 scale

F36 echelon ruler

F37 screw M6X25

F38
the right cover of scale 

fence
F39 fixed knob

F41 bolt

F410 locked part

F411 fence lock or move base

F412 screw

F413 ruler knob

F42 washer

F43 fixed knob

F44 screw

F45 washer

F46 washer 6

F47 ruler pointer

F48 rip fence

F49 ruler backstop

F51 butterfly nut

F52 right rotary guard

F53 screw

F54 self-tap screw

F55 left top guard

F61

additional working table in 

width 

F62 short suppoted parts

F63 nut M5

F64 screw M5x10

F71

the second additional 

working table in length

F72 long supported parts


